
 
Guidelines for Integrated Water 

Management 
 

Regional Experiences and 
Management Methods Applicable to 

Water Stressed Regions 
 

 
 





Preface 
The present document provides Guidelines for Water Management methods and options 
examined in the process of development of suitable water management strategies for water 
deficient regions. These guidelines have been developed within the framework of the 
WaterStrategyMan Project (Developing Strategies for Regulating and Managing Water 
Resources and Demand in Water Deficient Regions, Contract no. EVK1-CT-2001-00098) , a 
project supported by the European Commission under the Fifth Framework Programme, 
contributing to the implementation of the Key Action Sustainable Management and Quality of 
[...]
demands to increase energy potency and infrastructures. The Tenerife strategy is to increase 
the share of renewable energies (mainly wind power) to respond to these new demands until 
maximum penetration to the grid is achieved, taking into account that desalination works as a 
vector of energy storage for renewable energy sources. 

Application of energy saving methods to new units, added to the increasing RO efficiency, 
lead to a big reduction of prices, making desalinated water competitive even for agricultural 
uses. Application of these energy saving methods and other ones (reverse osmosis with 
energy recovery devices, two step RO with two different types of membranes and 
intermediate booster, electrodialysis reversible, advanced multi-effect-distillation plants) 
allowed to lower energy consumption reaching 2-3.1 kWh/m3 of desalinated water, a number 
that is quite far from 29 kWh/m3 needed in 1976. In this new technological reality, automatic 
devices also achieved a notable reduction of operational and maintenance costs, achieving 
water production prices of 0.56 €/m3. This has been the main reason for new proposals to 
increase desalinated water production, since from this price it is more competitive than 
pumping water from wells deeper than 100m. 



DESALINATION 

REGIONAL EXPERIENCES FROM TENERIFE, SPAIN 25 

Table 5 Desalination costs in medium and large plants on Tenerife 

Cost component Cost (€/m3) 

Water pumping to plant (50m) 0.026 

Energy 3.1 Kwh/m3 0.225 

Pre-treatment (sodium bisulphite, anti-incrustation) 0.006 

Post-treatment 0.008 

Personnel 0.066 

Membrane replacement 0.006 

Filter replacement 0.009 

Maintenance of pumps and other equipment 0.012 

 0.079 

SUBTOTAL 0.437 

Industrial benefit plant operator (15%) 0.066 

TOTAL (not including plant amortisation) 0.503 

Plant amortisation 0.060 

TOTAL (including plant amortisation)  0.563 

0
2
4
6
8

10
12
14
16
18
20
22
24

1970 1980 1990 2000

kWh/m3

MSF

RO

MED

RO+turbines

RO+IC

 
Figure 4 Evolution of energy consumption per m3 of desalinated seawater. 

Experiences from the scenario analysis 

The increase in desalination in the scenario analysis involves doubling present-day 
desalinating capacity, with an increase rate similar to the one produced in the last years 
(18 hm3/year). Approved enlargements involve an increase of 10.9 hm3 in 2006-2007, 
assuming full working performance of the installed capacity. The remainder (7 hm3/year) will 
be progressibely implemented until 2015. 

Growths considered by scenarios are basically related to the increase in seawater desalination, 
since brackish groundwater exploitation has reached its maximum and is a conjunctural and 
not long term solution. 

Desalination is the structural solution that performs the best among all those that have been 
examined. It is a complementary solution to meet the increasing domestic deficit, although it 
displays different behaviours under different scenarios. Under a business-as-usual scenario, 
the maximum foreseen increase in desalination would only cover the deficit, but is not enough 
to substantially improve aquifer overexploitation. This situation changes under a demand 



DESALINATION 

26 REGIONAL EXPERIENCES FROM RIBEIRAS DO ALGARVE, PORTUGAL 

stabilisation scenario, which shows an improvement in the groundwater exploitation rate, the 
main environmental impact of water management on the island. 

Increasing desalination as a unique solution to cover deficit has an evident risk in the scenario 
that tends to low consumption. This case, leading to a stabilised demand that starts to decrease 
to reach previous years’ levels, could result in oversized desalination and energy 
infrastructures. 

In large desalination units, which basically support the productions set in the scenarios 
examined, advanced RO installation costs are decreasing, by estimation, in a first stage, until 
reaching 510 €/m3 of installed desalination capacity. That involves a total investment of 
15 M€ until 2007 and 23 M€ until 2015.  

Reduction of installed capacity costs, jointly with new energy efficiency improvements and 
low maintenance costs derived from the scale of installations, would allow reducing the cost 
of produced desalinated water up to 0.4 €/m3 (at present the cost equals 0.56 €/m3), taking 
into account all variables. Under these conditions, the achieved unit cost would be more 
competitive than that of water pumped from the deepest wells, and that of water transferred 
from distant areas, as practiced at present. 

Regional Experiences from Ribeiras do Algarve, Portugal 

Experiences from current practices 

Golf courses in the Algarve region make an important contribution to the development of 
tourism, having generated 350 million € in 2002, which corresponds to approximately 11% of 
the revenues from tourism. 

Most of them are located in a coastal zone classified by the Commission of Coordination and 
Regional Development (CCDR Algarve) as a “critical area”, where aquifers are subjected to 
overexploitation and salinisation and therefore no extra borehole construction is allowed 
except for domestic use. In that critical area, many new boreholes, mainly for new golf 
courses, are subjected to licensing restrictions, to protect the quality of aquifers. 

The construction of desalination units is not very common in this region. Nevertheless, there 
is already a case of a desalination unit treating groundwater for irrigation purposes for golf 
courses: in Ferragudo Albufeira aquifer, supplying the Vale do Milho (Lagoa) golf course. 
This unit was installed in 2004 and has a treatment capacity of 115 m3/d.  

No data have been made available on impacts and costs. 

Experiences from the scenario analysis 

The construction of new desalination plants will allow the implementation of new golf 
courses. The option that was examined was the construction of two desalination units: one 
unit is implemented in the Aljezur Municipality, processing seawater, and producing 0.45 hm3 
in 2006, 0.55 hm3 in 2020 and 0.71 hm3 in 2035 (maximum 6,000 m3/day).  
The other unit is located in the Quinta do Lago settlement, preventing further water quality 
degradation of the Campina de Faro aquifer; the area is already presenting high concentrations 
of nitrates, sulphates and chlorides. The water treated in this unit will be used for the 
irrigation of the following golf courses: Quinta do Lago - São Lourenzo, Quinta do Lago, 
Quinta do Lago - Ria Formosa (the latter currently deficiently supplied by a wastewater 
treatment plant) and Quinta do Lago - Pinheiros Altos. Its capacity is estimated to be 
11500m3/day in 2006 in order to satisfy the increase in golf courses irrigation demand 
(1.6 hm3 in 2000). 



DESALINATION 

REGIONAL EXPERIENCES FROM RIBEIRAS DO ALGARVE, PORTUGAL 27 

This option is aimed at improving groundwater quality supply in the Aljezur Municipality and 
eliminating the current golf course unmet demand in the Quinta do Lago settlement. The 
construction of a desalination unit enables a decrease of 0.22 hm3 (11%) at the overall 
irrigation unmet demand at Ribeiras do Algarve River Basin. The problem of the water deficit 
that existed in Quinta do Lago - Ria Formosa Course, which was supplied inefficiently by a 
wastewater treatment plant, could be solved. 

The total capital cost of the Aljezur desalination unit is 4.595.005 €, including maintenance 
and operation costs of 0.55 €/m3. The other desalination unit (Quinta do Lago) has a total 
capital cost of 5.413.165 € and specific maintenance and operation costs of 0.37 €/m3.  

The construction of the two desalination plants, one to supply the Aljezur Municipality 
settlements and the other to supply golf courses in Quinta do Lago, only represent a 1.5% 
increase of costs (in terms of present value). Nevertheless, focusing only in the Aljezur 
Municipality and the golf courses supplied by the desalination units, there is a 250 % increase 
in the direct costs (in terms of present value) relatively to the worst-case scenario. In fact, the 
construction of desalination plants are localized measures and the overall increase of direct 
costs when considering the whole basin is small.  

 





 

OVERVIEW 29 

Chapter 3 Recycling and reuse 

Overview 
The broad category of recycling and reuse includes several methods and practices for reusing 
water that has already been allocated to and utilised by a previous use. Recycling implies the 
use of wastewater, with minor (such as cooling) or no treatment, usually for industrial or 
domestic purposes. In the domestic sector, water recycling includes the use of wastewater, 
instead of clean water, for activities such as flushing toilets, washing the car, and even 
watering household gardens and plants. Reuse on the other hand tends to entail a certain level 
of treatment of wastewater, which is then used in irrigation, mostly of green areas, non-food 
crops or orchards, or industrial processes.  

Advanced wastewater treatment processes aimed at producing water for domestic and 
industrial reuse include practices such as: 

 Nitrification. It is the term used to describe any wastewater treatment process, which 
biologically converts ammonia nitrogen sequentially to nitrite nitrogen and nitrate 
nitrogen. Nitrification does not remove significant amounts of nitrogen from the 
effluent; it only converts it to another chemical form. 

 Denitrification. It completely removes total nitrogen. As with ammonia removal, 
denitrification is usually best done biologically, in which case it must be preceded by 
nitrification.  

 Phosphorus Removal. Phosphorus can be removed from wastewater by either 
chemical or biological methods, or a combination of the two. The choice of methods 
will depend on site specific conditions, including the amount of phosphorus to be 
removed and the addition of iron, aluminium or calcium salts. 

 Coagulation – Sedimentation. Chemical coagulation with lime, alum, or ferric 
chloride followed by sedimentation removes Suspended Solids, heavy metals, trace 
substances, phosphorus, and reduces turbidity. 

 Carbon Adsorption. One of the most effective advanced wastewater treatment 
processes for removing biodegradable and refractory organic constituents is granular 
activated carbon. The basic mechanism of removal is by adsorption of the organic 
compounds onto the carbon. Carbon adsorption can reduce levels of synthetic organic 
chemicals in secondary effluent by 75 to 85 %.  

 Other Processes. Other advanced wastewater treatment processes of constituent 
removal include ammonia stripping, breakpoint chlorination for ammonia removal, 
selective ion-exchange for nitrogen removal, and reverse osmosis for Total Dissolved 
Solids reduction and removal of inorganic and organic constituents. 

Regional Experiences from Paros Island, Greece 

Experiences from current practices 

Water recycling and reuse is still very limited in Greece. Especially in some Aegean islands, 
where there are problems with the successful construction and operation of wastewater 
treatment plants, there is little consideration for the use of treated effluents for crop or 
landscape irrigation. For Paros, water reuse has been proposed in 1996 for the irrigation of a 
small landscaped area at the northeastern part of the island, near a medium-sized wastewater 
treatment plant. The total construction cost for the irrigation network has been estimated at 
180,000 €. However, problems associated with the operation of the wastewater treatment 
plant have inhibited the realisation of the project.  



RECYCLING AND REUSE 

30 REGIONAL EXPERIENCES FROM LIMASSOL REGION, CYPRUS 

The option of water recycling and reuse was not examined for Paros, due to: 

 The strong social opposition that the application of the option would face. Water 
reuse is not widespread in Greece and both farmers and consumers are very reluctant 
towards the irrigation of crops and landscape with treated effluents. 

 The costs associated with the implementation of the option. All wastewater treatment 
plants are located far from irrigated areas, and network construction costs are expected 
to be prohibitive. However, with the aforementioned exception, no studies have been 
conducted. 

Regional Experiences from Limassol region, Cyprus 

Experiences from current practices 

In the large urban areas a long term plan has been established to proceed with central 
sewerage schemes and treatment plants. The Nicosia Scheme is in operation since 1980 with 
its treated wastewater being discharged in the Pedhieos River, which is dry most of the year. 
The Limassol – Amathus, the Larnaca and the Paphos Schemes have recently been put into 
operation. A number of smaller centralised schemes are also in operation as well as those at 
the tourist resorts of Agia Napa and Paralimni. Due to the rapid development observed in 
Cyprus in recent years, the need for the implementation of central sewerage schemes and the 
need to treat and re-use the effluent on land in order to prevent the pollution of bathing waters 
and aquifers and to protect the environment generally have become even more acute. 

At present there are 24 wastewater collection and wastewater treatment plants with a total 
capacity amounting to 20 hm3/yr, with an average annual production of treated effluents of 
11 hm3. 

The treated effluent is either diverted to the riverbeds (in 2 cases) or used for landscaping (in 
5 cases), and the remainder is used or intended to be used for irrigation. The treatment is at 
secondary level in 6 cases, and at tertiary level for the remaining cases. In total, the existing 
plants are destined to deliver 10 hm3 for irrigation, 4 hm3 for landscaping and 4 hm3 for 
riverbed recharge. The expected reuse within the next ten years is expected to increase to 
40 hm3or 20% of the water demand for irrigated agriculture. 

Policies are needed to strengthen the role of treated effluent reuse in enhancing the urban and 
rural environment (green areas, parks, forestation), in backing up agricultural water needs and 
in recharging groundwater reserves. Policies should probably discourage the use of recycled 
water for expanding an already subsidized agriculture. 

Impacts of water recycling are positive, since an increase of water availability at high 
reliability is achieved. At the same time, the environmentally sensitive area of bathing waters 
in important tourist areas are protected from pollution. Water saved from conventional 
sources that was used for irrigation and replaced by tertiary treated effluent is diverted for 
domestic purposes.  

Within the case study area of Limassol, the annual production of the Limassol – Amathous 
Sewage Treatment Plant is about 3.5 hm3. About 1 hm3 is used in the eastern parts of the 
region at Moni, Pyrgos Pareklisha, Agios Georgios and Mari areas. This quantity is used for 
the irrigation of olives, deciduous trees and some vegetables. However the largest quantity is 
used for the Vasilikos cement factory. 

About 2 hm3 are diverted to the Polemidhia dam and part in the Ypsonas reservoir, and is used 
for the irrigation of table grapes and citrus trees in the Akrotiri area. A small quantity is being 
used for landscape irrigation  at major hotels in the area. 



RECYCLING AND REUSE 

REGIONAL EXPERIENCES FROM LIMASSOL REGION, CYPRUS 31 

Sewage collection, secondary treatment and tertiary treatment for reuse purposes require  high 
capital investments, as well as high costs for operation and maintenance of such schemes. 
Cyprus has prepared and adopted a program for sewage collection and treatment in 
harmonisation with the Urban Waste Water Directive. For this purpose, in the next ten years 
all communities or clusters of communities with population exceeding 2,000 people, and 
communities situated in environmentally sensitive areas will be provided with a sewage 